



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

CLIENTE / SOLD TO	DESTINATARIO/SHIP TO	FACTURA/INVOICE
Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-O San Francisco Chilpan Tultitlan MEX C.P.54940	Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-O San Francisco Chilpan Tultitlan MEX C.P. 54940	181250
		FECHA/DATE 09/04/2013

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CÓDIGO/ CODE	DESCRIPCIÓN DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	ANALISIS			
							%C	%Mn	%P	%S
16340	10108836-10	0008333906	0008385038	310527	RECT 6.00X3.00 0.1880 CBCSDN 12.200	12200 mm	0.0918	0.3432	0.0201	0.0091
16340	10108836-10	0008333906	0008385035	310527	RECT 6.00X3.00 0.1880 CBCSDN 12.200	12200 mm	0.0918	0.3432	0.0201	0.0091
16340	10108836-11	0008333906	0008385047	310527	RECT 6.00X3.00 0.1880 CBCSDN 12.200	12200 mm	0.0918	0.3432	0.0201	0.0091
16340	10108836-20	0007990027	0008385431	301504	RECT 6.00X3.00 0.2500 CBCSDN 12.192	12192 mm	0.0861	0.3396	0.0140	0.0083
16340	10108836-20	0008024371	0008385481	301504	RECT 6.00X3.00 0.2500 CBCSDN 12.192	12192 mm	0.0858	0.3276	0.0152	0.0073
16340	10108836-20	0008024371	0008385479	301504	RECT 6.00X3.00 0.2500 CBCSDN 12.192	12192 mm	0.0858	0.3276	0.0152	0.0073
16340	10108836-20	0008175627	0008385441	301504	RECT 6.00X3.00 0.2500 CBCSDN 12.192	12192 mm	0.0877	0.3168	0.0152	0.0089
16340	10108836-20	0007990027	0008385429	301504	RECT 6.00X3.00 0.2500 CBCSDN 12.192	12192 mm	0.0861	0.3396	0.0140	0.0083
16340	10108836-20	0007990027	0008385368	301504	RECT 6.00X3.00 0.2500 CBCSDN 12.192	12192 mm	0.0861	0.3396	0.0140	0.0083
16340	10108836-20	0008024372	0008385337	301504	RECT 6.00X3.00 0.2500 CBCSDN 12.192	12192 mm	0.1000	0.3301	0.0209	0.0175

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FISICAS/ MECHANICAL		PROPERTIES		ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)			
16340	10108836-10	0008333906	0008385038	78	63	54	29	A500 Grado BC (236534	Made in Mexico
16340	10108836-10	0008333906	0008385035	78	63	54	29	A500 Grado BC (236534	Made in Mexico
16340	10108836-11	0008333906	0008385047	78	63	54	29	A500 Grado BC (236534	Made in Mexico
16340	10108836-20	0007990027	0008385431	78	63	54	29	A500 Grado BC (133713	Made in Mexico
16340	10108836-20	0008024371	0008385481	78	63	54	29	A500 Grado BC (230671	Made in Mexico
16340	10108836-20	0008024371	0008385479	78	63	54	29	A500 Grado BC (230671	Made in Mexico
16340	10108836-20	0008175627	0008385441	79	63	54	29	A500 Grado BC (135098	Made in Mexico
16340	10108836-20	0007990027	0008385429	78	63	54	29	A500 Grado BC (133713	Made in Mexico
16340	10108836-20	0007990027	0008385368	78	63	54	29	A500 Grado BC (133713	Made in Mexico
16340	10108836-20	0008024372	0008385337	78	63	54	29	A500 Grado BC (130712	Made in Mexico